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1. General Description of Equipment under Test

1.1. Applicant

IXI Mobile (R&D) Ltd.

17 Hatidhar St. Ra'anana, 43665 Israel
1.2. Manufacturer

FIH CO., LTD.
6F, North 2A, No. 7, Sec. 2, Sianmin Blvd., Banciao City, Taipei 22041, Taiwan

1.3. Basic Description of Equipment under Test

Equipment : GSM EGPRS Quad-Band Messaging Device

Trade Name : Ogo

Model No. : CT-25E

FCCID : SOW-OGOCT25E

ICID : 5621A-OGOCT25E

Power Supply Type : Switching, From Battery 3.7V

AC Power Cord : AC 120V, Wall-mount, 1.6 meter, 2 pin
1.4. Feature of Equipment under Test

Product Feature & Specification

1. Modulation Type/Data Rate GFSK

2.  Frequency Range. 2400 MHz ~ 2483.5 MHz

3. Number of Channels 79

4.  Carrier Frequency of each channel 2402+ n*1 MHz, n= 0~78

5.  Channel Spacing 1 MHz

6. (&A:;(r:]rzrjg)r%lfttlgtrj]t) Power to Antenna 0.98 dBm

7. Type of Antenna Connector N/A

Antenna Type Chip Antenna
Antenna Gain 0 dBi

10. Function Type Transmitter Transceiver |V

11. DUT Stage Identical Prototype
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration operated
in a manner tended to maximize its emission characteristics in a typical application.
b. For spurious emission below 1GHz, only one channel of each application was tested because it is not

related to channel selection.
c. The EUT is programmed to transmit signal continuously for all testings.
d. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2. Test Mode

Application

Bluetooth

Radiated Emission

Mode 1: Tx_CHOO0_2402 MHz
Mode 2: TX_CH39_2441 MHz
Mode 3: Tx_CH78_2480 MHz

Conducted Emission

Mode 1: GSM Idle Mode + BT Link + Earphone + Adapter

2.3. Connection Diagram of Test System

<Radiated Emission>

Dipole Antenna

ﬁ EUT

B .

Base Station I'-I"_IJ Adapter
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<Conducted Emission>

Dipole Antenna

EUT

BT Earphone

m Earphone
|: :

Base Station I'FIJ Adapter

2.4. Ancillary Equipment List

Item Equipment Model No. Serial No.
1. BT Base Station (Anritus) 8852A N/A
SPORTON International Inc. Page Number : 30f83
TEL : 886-2-2696-2468 Report Issued Date : May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID.: SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



=anronian. FCC/IC TEST REPORT Report No. : FR741220

3. RF Utility

The EUT is in BT Link mode with mobile phone for conducted emission or in BT continuous Tx Mode
controlled by base station simulator for radiation emission.
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4. General Information of Test
Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456

FAX : 886-3-318-0055
Test Site No : COO01-HY, 03CHO6-HY

4.1. Test Voltage

AC 120V

4.2. Standard for Methods of Measurement

ANSI C63.4-2003

4.3. Test in Compliance with

47 CFR Part 15 Subpart C and IC RSS-210 Issued 6

4.4. Frequency Range Investigated

Conduction: from 150 kHz to 30 MHz
Radiation: from 30 MHz to 25000MHz

4. 5. Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule IC Rule Description of Test Result Section
15.247(a)(1) A8.1 (2) Hopping Channel Separation Pass 5.2
15.247(a)(1)(iii) A8.1 (4) Number of Hopping Frequency Used Pass 5.3
15.247(a)(1) A8.1 (1) Hopping Channel Bandwidth Pass 5.4
15.247(a)(1)(iii) A8.1 (4) Dwell Time of Each Frequency Pass 5.5
15.247(b)(1) A8.4 (2) Output Power Pass 5.6
15.247(c) A8.5 100kHz Bandwidth of Frequency Band Edges Pass 5.7
15.207 RSS-Gen 7.2.2 |Conducted Emission Pass 5.8
15.209 2.6 Radiated Emission Pass 5.9
15.203 A8.4 (6) Antenna Requirement Pass 5.10
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5.2. Hopping Channel Separation
5.2.1. Measuring Instruments

As described in chapter 6 of this test report.
5.2.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 100kHz.
3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.2.3. Test Setup Layout

L 1o

EUT
Spectrum Analyzer

5.2.4. Test Result The spectrum analyzer plots are attached as below

Temperature: 24°C
Relative Humidity: 52%
Test Engineer : __Tony

Hopping Channel

Channel Frequency Separation Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.000 0.942 Mode 1
39 2441 1.000 0.942 Mode 2
78 2480 1.000 0.936 Mode 3

Remark: Limit is the greater one of 25kHz or the 20dB bandwidth of the hopping channel.
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5.2.5 Hopping Channel Separation
Mode 1: CHOO (2402MHz)

® “RBW 30 kHz
*“VBW 100 kHz

Delta 2 [T1 ]

-0.01 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 18(5 dB Marker| 1 [T1 ]
-1/00 dBm
10 2! 401992000 GH
1 PK
MAXH NS 1 2
/\f\/\/‘\\/\,\ /\rv\/k\/\,\ LVL
l-10
;7éb/f¥/. A N
| -30
| -40
| 50
I-60
70
-80
Center 2.4025 GHz 200 kHz/ Span 2 MHz
Date: 23.APR.2007 18:17:58
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Mode 2: CH39 (2441MHz)

® “RBW 30 kHz
*“VBW 100 kHz

Delta 2 [T1 ]

-0.18 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 18(5 dB Marker| 1 [T1 ]
-2/36 dBm
10 21 440992000 GH
1 PK
MAXHIN S 1 >
/\/ \r\/"\/\/\ /\fV\A’\[\/\ HVk
A N\ NS AN
fq’/\/ k"\f\/ V/\/ \v\/\
| -30
| -40
| 50
I-60
70
-80
Center 2.4415 GHz 200 kHz/ Span 2 MHz
Date: 23.APR.2007 18:53:13
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Mode 3: CH78 (2480MHz)

®

“RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.13

Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000

dB
MHz

20 Offset 185 dB

Marker| 1 [T1 ]|

-2141 dBm
10 2! 478920000 GH
1 PK
MAXHIN S 1 >
//\J‘\M~)Kﬂvx\v/”f\\ //\/~\,4‘\\q\v/\f\\‘ LVL
NV N “\
j;&/x/ N\“fb\ufv/x/ h\wvy«
| -30
| -40
| 50
I-60
70
-80
Center 2.4795 GHz 200 kHz/ Span 2 MHz
Date: 23.APR.2007 18:56:28
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5.3. Number of Hopping Frequency
5.3.1. Measuring Instruments
As described in chapter 6 of this test report.

5.3.2. Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.3.3. Test Setup Layout

1o

EUT

Spectrum Analyzer

5.3.4. Test Result See spectrum analyzer plots below

Temperature: 24°C
Relative Humidity: 52%
Test Engineer : __Tony

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.3.5 Number of Hopping Frequency

@ *RBW 100 kHz
“VBW 100 kHz

Ref 20 dBm *Att 20 dB *SWT 500 ms

20 Offset 18|5 dB

L10

e
—
=
[—

g
=
-
=
-
=
=
=
=
=
=

3

50

-—60

-80

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 23.APR.2007 20:42:30
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5.4 Hopping Channel Bandwidth
5.4.1 Measuring Instruments

As described in chapter 6 of this test report.
5.4.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the frequency range where the power is higher than peak
power minus 20dB.

5.4.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.4.4 Test Result See spectrum analyzer plots below

Temperature: 24°C
Relative Humidity: 52%
Test Engineer : __Tony

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MH2z) (MHz) Ref. No.
00 2402 0.942 1.0 Mode 1
39 2441 0.942 1.0 Mode 2
78 2480 0.936 1.0 Mode 3
SPORTON International Inc. Page Number : 13 0f 83
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5.4.5 Hopping Channel Bandwidth

Mode 1: CHOO (2402MHz)

®

Ref 20 dBm

“Att 20 dB

*RBW 30 kHz
*VBW 300 kHz
*SWT 500 ms

Delta 2 [T1 ]
-0.32 dB
942 .000000000 kHz

10

20 Offget

18

5 dB

Marker| 1 [T1 ]
-20L61 dBm
21.401544000 GHz

DI -1 q

Il

LVL

——30

D2

1T dBm

l-40

-—60

=70

-80

Center 2.402 GHz

Date: 23.APR.2007 18:06:54

100 kHz/

Span 1 MHz

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID.. SOW-OGOCT25E
IC ID : 5621A-OGOCT25E

Page Number . 14 of 83
Report Issued Date : May 28, 2007
Report Version : Rev. 01



=anronian. FCC/IC TEST REPORT Report No. : FR741220
Mode 2: CH39 (2441MHz)
® “RBW 30 kHz  Delta 2 [T1 ]
*VBW 300 kHz -0.63 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 942 .000000000 kHz
20 Offset 185 dB Marker| 1 [T1 ]
-22/09 dBm

10 2| 440544000 GH
1 PKh
VIEW

D1 -2.75 dBm

| 10 JWI%MNW%M" LVL
2 Mzz .75 dpm VYA z
"I

——30

L-40

--50

=70

-80

Center 2.441 GHz 100 kHz/ Span 1 MHz

Date: 23.APR.2007 18:08:44
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Mode 3: CH78 (2480MHz)

®

Ref 20 dBm

“Att 20 dB

“RBW 30 kHz
“VBW 300 kHz
*SWT 500 ms

Delta 2 [T1 ]
-1.20 dB
936.000000000 kHz

20 Offset 185 dB

10

Marker| 1 [T1 ]
-20196 dBm
2| 479548000 _GH

D1 -2.38 dBm

L-10

Tl

LVL

1
L2

2 -22.38 d

——30

Bm

o

L-40

--50

=70

-80

Center 2.48 GHz

Date: 23.APR.2007 18:11:18

100 kHz/

Span 1 MHz
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5.5 Dwell Time of Each Frequency within a 30 Seconds Period
5.5.1 Measuring Instruments

As described in chapter 6 of this test report.
5.5.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.

3. Set the center frequency on any frequency would be measured and set the frequency span to zero span.
4. The equation = 30*(1600/79)*t (t = the time duration of one single pulse )

5.5.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer
5.5.4 Test Result See spectrum analyzer plots below

Temperature: 24°C
Relative Humidity: 52%
Test Engineer : __Tony

Choo
Package Mode Average Hopping Packag_e Transter Dwell Time Limit
Channel Time

(us) (s) (s)

DH1 9.3 440 0.129 04

DH3 53 1720 0.288 0.4

DH5 35 3000 0.332 0.4

SPORTON International Inc. Page Number : 17 of 83
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CH39
Package Mode Average Hopping Packagg Transfer Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9 440 0.125 0.4
DH3 5.1 1710 0.276 0.4
DH5 3.2 3000 0.303 0.4
CH78
Package Mode Average Hopping Package Transfer Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9.3 440 0.129 0.4
DH3 5.2 1730 0.284 0.4
DH5 31 3020 0.296 0.4

Remark:

1. Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time
2. 79channels come from the Hopping Channel number.

3. Average Hopping Channel = hops/sweep time

4. t: Package Transfer Time(us)

SPORTON International Inc.
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5.5.5 Dwell Time

DH1 (CHO0)

®

=
v
N

*

CLRWR]

Date:

RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.44 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.264000 ms
20 Offset 18(5 dB Marker| 1 [T1 ]
-46{ 97 dBm
10 68_000D00 ps
Delta P [T1 ] SGL
-6L44 dB
0 3 HAD . O00D00 Y
T LVL
+—10:
+-20
pmn]
+-30
| _40
1 K
o s}
W/[\\w | A f| MY ““
+—60:
+-70
-80
Center 2.402 GHz 200 ps/

23.APR.2007 19:01:51
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% RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 10 s
20 Offset 18(5 dB
10
SGL
1 PKES
_IIIIIIIIIIIII I | I I T T - 11 [ -l
LVL
I-50
| -60
70
-80
Center 2.402 GHz 1 s/
Date: 23.APR.2007 19:37:05
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DH1 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.45 dB
Ref 20 dBm “Att 20 dB SWT 2 ms 1.252000 ms
20 Offset 18(5 dB Marker| 1 [T1 ]
-47|90 dBm
+10 80000000 ps
Delta p [T1 ] SGL
1 PKiS
CLRWRY -5/ 02 dB
B OTO00P s
UT LVL
l-10
| -20
| -30
| -40
\i,l“'\ll‘}w’dl M l M ' dld\
I-60
70
-80
Center 2.441 GHz 200 ps/
Date: 23.APR.2007 19:02:48
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% RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 10 s

20 Offset 18(5 dB

10
SGL

LVL

| I | |

-—60

=70

-80

Center 2.441 GHz 1 s/
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DH1 (CH78)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -1.29 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.256000 ms
20 Offset 18(5 dB Marker| 1 [T1 ]
-45| 55 dBm
10 20000000 pus
1 PRE Delta P [T1 ] SGL
CLRWR -6L04 dB
+0 Sasicamviviv sl v U IS
LVL
10
| -20
| -30
| —40
| 4
/ i
W’W E‘ | |M ul
| -60
70
-80
Center 2.48 GHz 200 ps/
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® RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm *“Att 20 dB SWT 10 s

20 Offset 18(5 dB

l10

SGL

=Y
o
*

CLRWR]

LVL

--60

r—70

-80

Center 2.48 GHz 1 s/
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DH3 (CHO00)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.80 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2.516000 ms
20 Offset 18(5 dB Marker| 1 [T1 ]
-46|/60 dBm
10 20000000 pus
1 PRE Delta P [T1 ] SGL
CLRWR] -5.85 dB
+0 T-7200 ms
LVL
10
| -20
| -30
| —40
,tﬁfuw Ehr*LgfipJ“ﬁw T
| -60
70
-80
Center 2.402 GHz 500 ps/
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% RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 10 s
20 Offset 18(5 dB
10
SGL
1 PKha
CLRWR]

| 9t m

LVL

50

=70

-80

Center 2.402 GHz 1 s/

Date: 23.APR.2007 20:18:26

SPORTON International Inc. Page Number : 26 0f 83
TEL : 886-2-2696-2468 Report Issued Date : May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID.: SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



wesonins. FCC/IC TEST REPORT

Report No. : FR741220

DH3 (CH39)

@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -1.49 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2.506000 ms
20 Offset 18(5 dB Marker| 1 [T1 ]
-45/06 dBm
10 190_000D00 s
1 PRE Delta P [T1 ] SGL
CLRWR] -6.59 dB
+0 T—7FO0P00C s
LVL
|10
L2
[ -3
-4
L
y
A
0 A[) I L{VAVV
| -60
70
-80
Center 2.441 GHz 500 ps/
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® RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offset 18(5 dB
10
SGL
1 PKIg
CLRWR]
LVL
| N 1 IR LU L
L-60
——70
-80
Center 2.441 GHz 1 s/
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DH3 (CH78)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.70 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2_.506000 ms
20 Offset 18(5 dB Marker| 1 [T1 ]
-46.63 dBm
10 380_000000 ps
Delta P [T1 ] SGL
PRy 5/60 dB
CLRWR] r
+0 TTSOPP0 TS
LVL
I-10
-20
-30
-40
F 3
ol .|Jk .
W jyu 4
-60
-70
-80
Center 2.48 GHz 500 ps/
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® RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm *“Att 20 dB SWT 10 s

20 Offset 18(5 dB

l10

SGL

“ LVL
| il ] ||

=Y
o
*

CLRWR]

EXT

--60

r—70

-80

Center 2.48 GHz 1 s/
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DH5 (CH00)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.23 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.780000 ms
20 Offset 18!5 dB Marker| 1 [T1 ]
-45| 15 dBm
10 2 _ 620000 ms
1 PRE Delta P [T1 ] SGL
= -4/ 68 dB
-0 300000 s
LVL
10
| -20
| _30 T ﬂ W
| —40
1
i e L[ i
-50 W =1
| -60
70
-80
Center 2.402 GHz 1 ms/
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% RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -45.87 dBm
Ref 20 dBm *Att 20 dB SWT 10 s 10.000000 s
20 Offset 18(5 dB
10
SGL
1 PKES
CLRWR] S L
LVL
W N
| -60
70
-80
Center 2.402 GHz s/
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DH5 (CH39)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.10 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.780000 ms
20 Offset 18(5 dB Marker| 1 [T1 ]
-45.78 dBm
10 2 220000 ms
Delta P [T1 ] SGL
PRy 4,10 dB
[CLRWRE(JN r
S - OOUPUU TS
LVL
I-10
-20
-30
-40
] B
[ z )
| _50 AL viu I V*"
-60
-70
-80
Center 2.441 GHz 1 ms/
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% RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -39.88 dBm
Ref 20 dBm *Att 20 dB SWT 10 s 10.000000 s
20 Offset 18|5 dB
10 [ A |
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1 PKia
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DH5 (CH78)

®

Ref 20 dBm

“Att 20 dB

RBW 1 MHz
“VBW 1 MHz
SWT 10 ms

Delta 3 [T1 ]
0.36 dB
3.780000 ms

20 Offset 18(5 dB Marker| 1 [T1 ]
-45153 dBm
10 2 080000 ms
1 PRE Delta P [T1 ] SGL
CLRWR] -4|193 dB
o o -oAUPDUU T
LVL
+-10
-20
--30
I-40
A
| .50 \‘.J{, \A ﬁl MNJ Jlf
--60
--70
-80
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% RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -45.99 dBm
Ref 20 dBm *Att 20 dB SWT 10 s 10.000000 s
20 Offset 18(5 dB
10
SGL
LVL
Il I
1 J Il (NI 1l
l| 1 i
| -60
70
-80
Center 2.48 GHz 1 s/
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5.6 Output Power

5.6.1 Measuring Instruments

As described in chapter 6 of this test report.

5.6.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.

2. The center frequency of the spectrum analyzer was set to the fundamental frequency and set RBW to

3MHz and VBW to 3MHz.

5.6.3 Test Setup Layout

EUT

5.6.4 Test Result See spectrum analyzer plots below
Temperature: 24°C
Relative Humidity: 52%
Test Engineer : __Tony

1o

Spectrum Analyzer

Channel Frequency Measured Output Power Limits Plot

(MHz) (dBm) (Watt/dBm ) Ref. No.

00 2402 0.98 1W/30 dBm Mode 1

39 2441 -0.36 1W/30 dBm Mode 2

78 2480 -0.35 1W/30 dBm Mode 3
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5.6.5 Output Power
Mode 1: CHOO (2402MHz)
@ *RBW 3 MHz Marker 1 [T1 ]

“VBW 3 MHz 0.98 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.401820000 GHz
20 Offset 18(5 dB

L10

=
)
x

W

| — Ve

--10

——20

——30

L -40

50

-—60

-80
Center 2.402 GHz 500 kHz/ Span 5 MHz
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Mode 2: CH39 (2441MHz)

® *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.36 dBm

Ref 20 dBm “Att 20 dB *SWT 500 ms 2.440830000 GHz

20 Offset 185 dB

L10

L — RH LVL

L-10

——20

L-40

r—60

=70

-80

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 23.APR.2007 18:00:39

SPORTON International Inc. Page Number : 39 0f 83
TEL : 886-2-2696-2468 Report Issued Date : May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID.: SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



wesonins. FCC/IC TEST REPORT

Report No. : FR741220

Mode 3: CH78 (2480MHz)

® “RBW 3 MHz
*VBW 3 MHz

Ref 20 dBm “Att 20 dB *SWT 500 ms

Marker 1 [T1 ]
-0.35 dBm
2.479780000 GHz

20 Offset 185 dB

10

N LVL

L-10

——20

L-40

r—60

=70

-80

Center 2.48 GHz 500 kHz/
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5.7 100kHz Bandwidth of Frequency Band Edges

5.7.1 Measuring Instruments

As described in chapter 6 of this test report.

5.7.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span for the
conducted measurement, and RBW/VBW=1MHz/1MHz for peak measurement and
RBW/VBW=1MHz/300Hz for average measurement in the radiated measurement.

3. The band edges was measured and recorded.

5.7.3 Test Result

Temperature: 24°C
Relative Humidity: 52%

Test Engineer : __Tony

Test Result in lower band (Channel 00) PASS
Test Result in higher band(Channel 78) PASS
5.7.4 Note on Band edge Emission
CHOO (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss  Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg) Mode
2389.92 50.61  -23.39 74.00 52.06 30.26 3.75 35.46 100 0 Peak
2389.92 39.49 -1451 54.00 40.94  30.26 3.75 35.46 100 329 Average
CHOO (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss  Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg) Mode
2378.96 48.60 -25.40 74.00 50.05 30.24 3.73 35.42 100 0 Peak
2378.96 38.40 -15.60 54.00 39.84 30.25 3.75 35.44 106 12 Average
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CH78 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg) Mode
2483.5 64.98 -9.02 74.00 66.34  30.29 3.86 35.51 100 0 Peak
2483.5 48.28 -5.72 54.00 49.64 30.29 3.86 35.51 100 330 Average
CH78 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Detect
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg) Mode
2483.5 58.04  -15.96 74.00 59.40 30.29 3.86 35.51 100 0 Peak
2483.5 44.27 -9.73 54.00 45.63 30.29 3.86 35.51 100 12  Average
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5.7.5 Frequency Band Edge

CHO0 (2402 MHz)
*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -37.31 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.400000000 GHz

20 Offset 18!5 dB

L10

MAXH D1 1.13[ dBm

LVL

L_10

D2 -18.87 dBm

=20

I-60

70

F1
-80
Center 2.353 GHz 10 MHz/ Span 100 MHz
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CH78 (2480 MHz)
“RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -43.41 dBm
Ref¥ 20 dBm “Att 20 dB *SWT 500 ms 2.483900000 GHz

20 Offset 18(5 dB

l10

LVL

=70

F1
-80

Center 2.5275 GHz 10 MHz/ Span 100 MHz
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5.8 Conducted Emission
5.8.1 Measuring Instruments

As described in chapter 6 of this test Report.

5.8.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold

Mode.

SPORTON International Inc. Page Number : 45 0f 83
TEL : 886-2-2696-2468 Report Issued Date : May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID.: SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



=anronian. FCC/IC TEST REPORT Report No. : FR741220

5.8.3 Test Data Test Mode 1

Temperature: 24°C
Relative Humidity: 52%

Test Engineer : _ James
m The test that passed at minimum margin was marked by the frame in the following table.

Data#: 8 File#: D:AEMIDATA20073E #5855 7 E0 = 1+ B 741220 B
% Level (dBuv) Date: 2007-04-20
CISPRICHSWCCI-B
! | 7 i . 167 CISPRICHS/VCCI-B AV
' il 1] | |
1
40 yl I h‘
1
Y9502 05 1 2 5 10 20 30

Frequency (MHz)

Site : COD4-HY

Condition : CISPRSCINSSACCL-B LIS 200604 99041 LINE
EUT : GRS/ GPRS/ED GE Mohile Phone

POWER: AC 230V/50Hz

Model :EWW 741220

Memo : GSMSE50Idle + BT Link + Earphone

: + Adaptier
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Losz Remark

MH= dBul dB dBulf dBul dB dB
1 0.1%24150 57.15 -6.78 63.93 56.53 010 0.52 QF
2 0.1%24150 49.47 -4.46 53.93 48 85 010 0.52 Average
3 0.2888470 53.96 -6.60 60.56 53 44 010 0.42 QF
4 0.2888470 47.9%0 -Z2.66 5O0.56 4738 010 0.42 Average
5 0.5792340 40.39 -5.61 46.00 39 85 0_10 0.44 Average
€ 0.5792340 47.08 -85 92 56.00 46 54 0_10 0.44 QP
7 0.6734060 50_514 -5.46 56.00 5004 0_10 0.40 QP
£ O0.6734060 43.32 -2. 68 46.00 42 g2 o.10 0.40 Average
9 0.7712740 50.70 -5.30 56.00 50.15 010 0.45 QP
10 0.7713740 42.08 -3.%2 46.00 41532 0.10 0.45 Average
11 0.8689050 32813 -7.87 46.00 37.532 0.10 0.50 Average
12 O©.8689050 47.80 -%.20 56.00 4720 010 0.50 QP
13 1.060 45 63 -10_.37 56.00 45_03 o_10 0.50 QF
14 1.060 35.13 -10_87 46.00 34_53 010 0.50 Average
15 1.156 3&.89% -7.11 46.00 38_29 010 0.50 Average
16 1.156 50.45 -5.55 56.00 49_85 010 0.50 QF
17 1.250 51 02 -4.98 5600 50._42 0_10 0.50 QP
18 1.250 3£ 90 -7.10 46.00 33_30 0_10 0.50 Average
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- Level (dBuV) Date: 2007-04-20

CISPRICHSVCCI-B

CISPRICHSWCCI-B AW

l]ll.15 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY

Condition : CISPRACNS/YCCLB LISN 200604 99041 NEUTRAL
EUT : GBAMY/GPRS/EDGE Mohile Phone

POWER: AC 230V/50Hz

Model :EW 741220

Memo : GSMB50 Idle + BT Link + Farphone

: + Adapier
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Logz Remark

MH= dBul dB dBulf dBul dB dB

1 0.2682540 50.78 -10.3% 61.17 5022 010 0.46 QF

2 0.2682540 46.48 -4.6% 51.17 4592 0_10 0.46 Average

[32 mo.4004700 4610 -1.74 47.84 45_60 0.10 0.40 Average

4 0.4004700 49.99% -7.85% 57.84 49.49 010 0.40 QF

5 0.5316350 47. 16 -3. 84 56.00 46 60 0_10 0.46 QP

¢ @0_5316350 43. 37 -2 6% d46.00 42 81 0_10 0.46 Average

7 0.6717190 40.09 -15.91 56.00 39 59 0_10 0.40 QP

£ O0_6717190 35.91 -10.0% 46.00 3541 0_10 0.40 Average

3 0.8658040 3508 -10.92 46.00 34.48 o_10 0.50 Average

10 0.8658040 40.49 -15.51 56.00 39 g9 0_10 0.50 QP

11 1.055 320.10 -15.90 46.00 29_50 0.10 0.50 Avrerage

1z 1.055 27.23 -18_77 56.00 36_63 0.10 0.50 QP
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